

Compression Test - Concrete Cubes - Day List

Report No. 205
 Report Date 02/11/2009

Client Name CMW Tamworth
Scheme Name Soothill Landfill
Material Group Concrete
Material Type Ordinary Portland Mix
Material Name 20/10 OPC
Specification 20/10 OPC
Testname Compressive Strength of Cube
Source Not Known
Quarry Not Known

Date Taken 17/04/199
 Date Received 17/04/199

<u>Lab No</u>	<u>Site No</u>	<u>Date Cast</u>	<u>Date Tested</u>	<u>Age</u>	<u>Dimensions mm</u>			<u>Weight g</u>	<u>Density kg/m3</u>	<u>Load kN</u>	<u>Strength MN/M2</u>
					<u>B</u>	<u>W</u>	<u>H</u>				
10212		17/04/1997	02/11/2009								
10268		19/04/1997	02/11/2009	7	150	150	150	8123	2.406	1111	49.3
10269		19/04/1997	02/11/2009	7	150	150	150	8123	2.406	1222	54.3
10270		19/04/1997	02/11/2009	28	150	150	150	8211	2.432	1122	49.8
10271		19/04/1997	02/11/2009	28	150	150	150	8122	2.406	1111	49.3
10272		19/04/1997	02/11/2009	7	150	150	150	8444	2.501	877	38.9
10273		19/04/1997	02/11/2009	7	150	150	150	8333	2.469	899	39.9
10274		19/04/1997	02/11/2009	28	150	150	150	8766	2.597	877	38.9
10275		19/04/1997	02/11/2009	28	150	150	150	8345	2.472	877	38.9
10298		23/04/1997	02/11/2009	7							
10299		23/04/1997	02/11/2009	7							
10300		23/04/1997	02/11/2009	28							
10301		23/04/1997	02/11/2009	28	150	150	150	8365	2.478	1185	52.6

Compression Test - Concrete Cubes - Day List

Report No. 205
 Report Date 02/11/2009

Client Name A D Bly Civil Engineering
Scheme Name Temporary Scheme
Material Group Concrete
Material Type Ordinary Portland Mix
Material Name 20/10 OPC
Specification 20/10 OPC
Testname Compressive Strength of Cube
Source Tarmac
Quarry Dene
 10312

Date Taken 26/04/199
 Date Received 26/04/199

<u>Lab No</u>	<u>Site No</u>	<u>Date Cast</u>	<u>Date Tested</u>	<u>Age</u>	<u>Dimensions mm</u>			<u>Weight g</u>	<u>Density kg/m3</u>	<u>Load kN</u>	<u>Strength MN/M2</u>
					<u>B</u>	<u>W</u>	<u>H</u>				
10312		26/04/1997	02/11/2009	7							
10313		26/04/1997	02/11/2009	7							
10314		26/04/1997	02/11/2009	7							
10315		26/04/1997	02/11/2009	28							
10316		26/04/1997	02/11/2009	28							
10317		26/04/1997	02/11/2009	28							
10318		19/04/1997	02/11/2009	7							
10319		19/04/1997	02/11/2009	7							
10320		19/04/1997	02/11/2009	7							
10321		19/04/1997	02/11/2009	28							
10322		19/04/1997	02/11/2009	28							
10323		19/04/1997	02/11/2009	28							
10324		19/04/1997	02/11/2009	7							
10325		19/04/1997	02/11/2009	7							

Compression Test - Concrete Cubes - Day List

Report No. 205
 Report Date 02/11/2009

Client Name A D Bly Civil Engineering
Scheme Name Temporary Scheme
Material Group Concrete
Material Type Ordinary Portland Mix
Material Name 20/10 OPC
Specification 20/10 OPC
Testname Compressive Strength of Cube
Source Tarmac
Quarry Dene
 10324

Date Taken 19/04/199
 Date Received 19/04/199

<u>Lab No</u>	<u>Site No</u>	<u>Date Cast</u>	<u>Date Tested</u>	<u>Age</u>	<u>Dimensions mm</u>			<u>Weight g</u>	<u>Density kg/m3</u>	<u>Load kN</u>	<u>Strength MN/M2</u>
					<u>B</u>	<u>W</u>	<u>H</u>				
10326		19/04/1997	02/11/2009	7							
10327		19/04/1997	02/11/2009	28							
10328		19/04/1997	02/11/2009	28							
10329		19/04/1997	02/11/2009	28							
10330		19/04/1997	02/11/2009	7							
10331		19/04/1997	02/11/2009	7							
10332		19/04/1997	02/11/2009	7							
10333		19/04/1997	02/11/2009	28							
10334		19/04/1997	02/11/2009	28							
10335		19/04/1997	02/11/2009	28							
10336		20/04/1997	02/11/2009	7	150	150	150	8215.0	2434.1	1185.0	52.7
10337		20/04/1997	02/11/2009	7	150.0	149.0	146.0	8260	2531.3	1237	55.3
10338		20/04/1997	02/11/2009	7	150.0	150.0	147.0	8250	2494.3	1194	53.1
10339		20/04/1997	02/11/2009	28							

Compression Test - Concrete Cubes - Day List

Report No. 205
 Report Date 02/11/2009

Client Name A D Bly Civil Engineering
Scheme Name Temporary Scheme
Material Group Concrete
Material Type Ordinary Portland Mix
Material Name 20/10 OPC
Specification 20/10 OPC
Testname Compressive Strength of Cube
Source Tarmac
Quarry Dene
 10336

Date Taken 20/04/199
 Date Received 20/04/199

<u>Lab No</u>	<u>Site No</u>	<u>Date Cast</u>	<u>Date Tested</u>	<u>Age</u>	<u>Dimensions mm</u>			<u>Weight g</u>	<u>Density kg/m3</u>	<u>Load kN</u>	<u>Strength MN/M2</u>
					<u>B</u>	<u>W</u>	<u>H</u>				
10340		20/04/1997	02/11/2009	28							
10341		20/04/1997	02/11/2009	28	150	150	150	0			0
10343		21/04/1997	02/11/2009	7	152.0	150.0	150.0	8235.0	2407.9	1234.0	54.1
10344		21/04/1997	02/11/2009	7	150.0	150.0	150.0	8235.0	2440.0	1111.0	49.4
10345		21/04/1997	02/11/2009	7	153.0	150.0	150.0	8235.0	2392.2	1111.0	48.4
10346		21/04/1997	02/11/2009	28							
10347		21/04/1997	02/11/2009	28							
10348		21/04/1997	02/11/2009	28							
10349		21/04/1997	02/11/2009	7	150.0	150.0	150.0	8235.0	2440.0	1111.0	49.4
10350		21/04/1997	02/11/2009	7	150.0	150.0	150.0	8235.0	2440.0	1111.0	49.4
10351		21/04/1997	02/11/2009	7	150.0	150.0	150.0	8235.0	2440.0	1111.0	49.4
10352		21/04/1997	02/11/2009	28							
10353		21/04/1997	02/11/2009	28							
10354		21/04/1997	02/11/2009	28							

Compression Test - Concrete Cubes - Day List

Report No. 205
 Report Date 02/11/2009

Client Name A D Bly Civil Engineering
Scheme Name Temporary Scheme
Material Group Concrete
Material Type Ordinary Portland Mix
Material Name 20/10 OPC
Specification 20/10 OPC
Testname Compressive Strength of Cube
Source Tarmac
Quarry Dene
 10355

Date Taken 21/04/199
 Date Received 21/04/199

<u>Lab No</u>	<u>Site No</u>	<u>Date Cast</u>	<u>Date Tested</u>	<u>Age</u>	<u>Dimensions mm</u>			<u>Weight g</u>	<u>Density kg/m3</u>	<u>Load kN</u>	<u>Strength MN/M2</u>
					<u>B</u>	<u>W</u>	<u>H</u>				
10355		21/04/1997	02/11/2009	7	150.0	150.0	150.0	8235.0	2440.0	1111.0	49.4
10356		21/04/1997	02/11/2009	7	150.0	150.0	150.0	8235.0	2440.0	1111.0	49.4
10357		21/04/1997	02/11/2009	7	150.0	150.0	150.0	8235.0	2440.0	1111.0	49.4
10358		21/04/1997	02/11/2009	28							
10359		21/04/1997	02/11/2009	28							
10360		21/04/1997	02/11/2009	28	150	150	150		0		0
10371		28/04/1997	02/11/2009	7							
10372		28/04/1997	02/11/2009	28							
10373		28/04/1997	02/11/2009	28							
10374		28/04/1997	02/11/2009	7							
10375		28/04/1997	02/11/2009	28							
10376		28/04/1997	02/11/2009	56							
10404		14/01/1998	02/11/2009								
10405		14/01/1998	02/11/2009								

Compression Test - Concrete Cubes - Day List

Report No. 205
 Report Date 02/11/2009

Client Name Albany Construction Limited
Scheme Name dfffgfg
Material Group Concrete
Material Type Ordinary Portland Mix
Material Name 20/10 OPC
Specification 20/10 OPC
Testname Compressive Strength of Cube
Source Bardon Roadstone
Quarry

Date Taken 14/01/199
 Date Received 14/01/199

<u>Lab No</u>	<u>Site No</u>	<u>Date Cast</u>	<u>Date Tested</u>	<u>Age</u>	<u>Dimensions mm</u>			<u>Weight g</u>	<u>Density kg/m3</u>	<u>Load kN</u>	<u>Strength MN/M2</u>
					<u>B</u>	<u>W</u>	<u>H</u>				
10406		14/01/1998	02/11/2009								